



Romastone Testing Report

ROMA GROUP
Romastone Co., Ltd

TEST REPORT

Report No. : HB-15-04431XA

C-15-14095

Page : 1 OF 2

Date : Jun. 01, 2015

Applicant: ROMASTONE CO., LTD
 Address: No. 108, Lane190, Dianyuan Rd. Yangmei326, Taoyuan. Taiwan
 Sample Name: ROMASTONE Agglomerated Marble
 Sample Submitted By: ROMASTONE CO., LTD (李燕玉)
 Date of Sample Received: May. 27, 2015
 Date of Testing: May. 27, 2015~Jun. 01, 2015
 Remark: The information mentioned in the above section is provided by Client (Exclude Date of Sample Received and Date of Testing)

We have tested the submitted samples as required and the following results were obtained:

Test Item.	Test Method	Item NO.	Curing Way	Sample Size			Test Result	
				Length (cm)	Width (cm)	Height (cm)	Compressive Strength (kgf/cm ²)	Average of Compressive Strength (kgf/cm ²)
Compressive Strength	Reference CNS 11319 (2000)	1	Dry Condition	3.060	3.072	2.830	1605	1624
		2		3.032	3.030	2.830	1637	
		3		3.042	3.036	2.820	1676	
		4		3.018	3.034	2.832	1594	
		5		3.032	3.018	2.838	1608	

Note: Because the customer didn't provide rift of stone, it can't issue the report that has perpendicular and parallel to the bed of the compressive strength.

Test Item.	Test Method	Item NO.	Curing Way	Sample Size			Test Result		
				Length (cm)	Width (cm)	Height (cm)	Flexural Strength (kgf/cm ²)	Average of Flexural Strength (kgf/cm ²)	Standard deviation
Flexural Strength	Reference CNS 13976 (1997)	1	Dry Condition	35.980	4.528	3.165	245	237	7
		2		35.952	4.562	3.117	232		
		3		35.990	4.561	3.197	229		
		4		35.916	4.571	3.169	242		
		5		35.952	4.562	3.163	239		

Signed for and on behalf of
 SGS TAIWAN Ltd.

The value of required specifications are for reference only.

Conformity judgement is the Applicant's final verdict.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT



Report No. : HB-15-04431XA

C-15-14095

Page : 2 of 2

Report Date : Jun. 01, 2015

We have tested the submitted samples as required and the following results were obtained:

Test Item.	Test Method	Item NO.	Curing Way	Sample Size			Test Result	
				Length (cm)	Width (cm)	Height (cm)	Modulus of Rupture (kgf/cm ²)	Average of Modulus of Rupture (kgf/cm ²)
Modulus of Rupture	Reference CNS 11322 (2000)	1	Dry Condition	20.010	10.046	2.919	326	321
		2		19.990	10.014	2.915	336	
		3		20.010	10.040	2.917	321	
		4		20.010	10.030	2.919	318	
		5		20.012	10.038	2.909	303	

Note: Because the customer didn't provide rift of stone, it can't issue the report that has perpendicular and parallel to the bed of the modulus of rupture.

Test Item.	Test Method	Item NO.	weight of the dried specimen (g)	weight of the soaked and surface-dried specimen in air. (g)	weight of the soaked specimen in water (g)	Test Result			
						Absorption (%)	Max	Min	Avg
Absorption	Reference CNS 11321 (2000)	1	65.49	65.50	39.33	0.02	0.02	0.00	0.01
		2	65.54	65.54	39.39	0.00			
		3	65.42	65.43	39.29	0.02			

Test Item.	Test Method	Item NO.	weight of the dried specimen (g)	weight of the soaked and surface-dried specimen in air. (g)	weight of the soaked specimen in water (g)	Test Result			
						Bulk Specific Gravity	Max	Min	Avg
Bulk Specific Gravity	Reference CNS 11321 (2000)	1	65.49	65.50	39.33	2.50	2.51	2.50	2.50
		2	65.54	65.54	39.39	2.51			
		3	65.42	65.43	39.29	2.50			

- Note:
1. Test sample preparation prior to experiment by client, the preparation likes sampling, cutting saw, Zuanxin polished surface polishing, etc.
 2. The test sample(s) is/are not included in the TAF accredited scope, the TAF symbol can not be issued in this test report.
 3. This Test Report is an additional original report of HB-15-04431X C-15-14095. Issued date : Jun. 01, 2015.

The value of required specifications are for reference only.
Conformity judgment is the Applicant's final verdict.

Signed for and on behalf of
SGS TAIWAN Ltd.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



ROMA GROUP

Romastone Co., Ltd

No. 108, Lane 190, Dinyan Road,
Yangmei 326, Taoyuan, Taiwan

TEL: +886 (0)3 490-1526

FAX: +886 (0)3 490-1520

email:service@romastone.com.tw

<http://www.romastone.com.tw>